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1. Sewing speed

L

The highest sewing speed of this sewing machine is 5500rpm, and the sewing of using regularly
speed is 5000rpm.

When a new sewing machine is used, the first 200 hours (about one month) can excellently use the
sewing machine for a long term by using it by about 4400 rpm.

VF2400-8
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2. Proper operation

Criveadng

When not threaded, thread correctly as shown in Fig. 1.

When threaded, rethread after knotting preset threads.

A: Needle thread
Pull out the thread until it is in front of the needle. Then cut off the knot before needle
eye to rethread.

Thread correctly for the left needle in the inmost position as shown in Fig. 1.
B: Top cover thread

Pull the thread until the knot is out.
C: Looper thread

Pull the thread until the knot is out. Then cut off the knot.

with “UT”
“UT-A” device

Fig. 1
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3. Adjustments

/AWARNING

Before adjusting, ALWAYS turn the motor switch OFF
and check that the motor has already stopped.

3.1 Needle thread tension

Needle thread take-up:
Adjusting:
(1) Loosen the screws® and ®.
@ To tighten the needle thread, move the needle
thread take—up @ in the direction “T” .
@ To loosen the needle thread, move the needle

thread take—up (@ in the direction “L” .
(2) Tighten the screws® and @ securely.

As standard, set the needle bar at the highest
point. Make a distance from the screw(® to the
needle thread take—up @ tip to 34.5 mm when the

&©$_»

part “a” 1is horizontally.

Needle thread eyelet:
If not enough for adjusting above or when adjusting
each eyelet, adjust them as follows.
Adjusting:
(1) Loosen the screws®.
@® To tighten the needle thread, move each
eyelet® in the direction “T” .
@ To loosen the needle thread, move each eleyet
@ in the direction “L” .
(2) Tighten the screws® securely.

As standard, make a distance from the needle thread
eyelet holder ® to each eye of the needle thread
eyelet @ as below.

Left needle: 25 mm
Middle needle: 17.5 mm
Right needle: 10 mm

Adjusting all eyelets together:
(1) Loosen the screw®.
@ To tighten the needle thread, move the SP
device® in the direction “T” .
@® To loosen the needle thread, move the SP

device® in the direction “L” .
(2) Tighten the screw®@ securely.

As standard, set the SP device at the highest
point.

Fig. 2

T

)

L

17.5 mm

25 mm

Fig. 3

Fig. 4
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3.Adjustments

/AWARNING

Before adjusting, ALWAYS turn the motor switch OFF
and check that the motor has already stopped.

As a needle thread is difficult to form a loop
depening on a type of thread, the looper cannot
catch a needle thread. It can cause skip stitch.
Then thread the needle thread through the needle
thread retainer dice® with the needle thread re—
tainer support@® (No. 3103000).

Note: When using a UT device, do not use the needle
thread retainer support @ because a seam

cannot be formed at the beginning of sewing.

Use the needle thread guide when a loop cannot be
formed by a needle thread unstably with stretch-
able thread like as synthetic thread.

As standard, align the center of the eye of the
needle bar thread eyelet @ even with the top of
the needle thread guide®, and they are parallel
when the needle bar is at the lowest point.
Loosen the screw® to adjust the height and right—
and-left position of the needle thread guide@.

Fig. 5
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3. Adjustments

3.2 Top cover thread tension

Loosen the screws® and move the top cover thread
eyelet (left)® to adjust it.

@® To decrease take—up amount, turn the eyelet
(left)® in the direction “T” .

@® To increase take-up amount, turn the eyelet
(left)® in the direction “L” .

The part “a” on the top cover thread eyelet (left)
@ is horizontally as standard.

When using stretchable thread like as woolly thead,
turn the top cover thread eyelet(left)@ in the

direction “L” .

Note: Thread woolly thread through the lower eve.

for woolly thread

Fig. 7

11
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4. Specifications

8 — 21 stitches per 30 mm

Model VE2400~8, VF2500-8 VE2403-8, VF2503-8

Description High speed flat bed 2 or 3-needle interlock stitch machine

Dimensions 500 (L) X 250 (W) X 430 (H) mm

Weight 41 kg

Stitch Type ISO 406, 407, 602, 605

Application Plain seam and covering for knitted fabric Attaching collarettes or knitted binding tape
During intermittent operation

Sewing Speed

SVIng Sb g Max. 6500 rpm

1.4 - 3.6 mm

Stitch Length The number of stitches 7 — 18 stitches per inch (25.4 mm)

Needle system

UY X 128GAS of Shumetz or Organ #65 — #90

Needle Distance

3—needle: 4.8, 5.6, 6.0, 6.4 mm
2nnedle: 3.2, 4.0, 4.8, 6.4 mm

Needle Stroke 31 mm
with spreader: 7.0 mm . .

Presser Foot Lift |without spreader: 8.0 mm without spreader g 7.0 mm
6.0 mm (needle distance: 6.4 mm) - 8.0 mm (3.2 mm) 5.0 mm (needle distance: 6.4 mm) — 7.0 mm (3.2 mm)

Feed Regulation  |Push button system

Differential Ratio [1:0.7 — 1:2

Differential Feed . .
External lever even during operation

Regulation

Lubrication Lubrication automatically by pump

Lubricating Oil YAMATO SF OIL #28

Capacity of Oil

apacity @ 1100 ce
Reservoir
Installation Full-submerged type and semi~submerged type
VF2400-8
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VF2400-8, 2403-8, 2500-8, 2503-8(1)
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VF2400-8, 2403-8, 2500-8, 2503-8 EXCLUSIVE PARTS(1) Y 7EFILHEREEBRE(1) 1
L ——

Ref.No Parts No. Description m % Amt. Req
1 3180071 SP Device, Complete Set SPERE (fR) 1
2 3100384 SP Container SP&¥> o 1
3 3100386 Felt SP7z)Lbk 1
4 3180072 Needle Thread Eyelet ERE 1
5 350009 Tapping Screw(3 X 6mm) YRy 2
6 110001 Screw(M4-0.7 X 5.4) xRy 1
7 000538 Washer Ty 1
8 0068247 Needle Thread Eyelet Holder #HREA 1
9 005431 Screw(1/8-44 X 4.4) xRy 2

10 0068249 Needle Thread Eyelet HHRE 3
11 003312 Screw(1/8-44 x 34) Exy 3
12 3180074 Needle Bar Guard HEA—K 1
13 3180073 Needle Thread Take-up Guard HARgUH—R 1
14 3500489 Top Cover Thread Eyelet(Right) i SR8 (h) 1
15 110013 Screw(M4-0.7 x 8) xRy 3
16 3180076 Top Cover Thread Eyelet(Left) B L SRE () 1
17 3500203 & Eye Guard, Complete Set A H—R(#8) 1
18 3500204 & Air Wiper Bracket IFZTANRT S vk 1
19 110009 & Screw(M4-0.7 x 8) Ry 2
20 000538 ¢ Washer Ty 2
21 3500205 ¢ Eye Guard Holder PAH—RE 1
22 170044 & Screw(M4-0.7 X 7) Exy 1
23 300104 & Conical Spring Washer M/RR Ty T+ 1
24 000663 & Washer AR Y 1
25 000022 & Nut Fwv bk 1
26 3500206 & Eye Guard FPAH—R 1
27 110076 @ Screw(M3-0.5 x 6) IERY 2
28 000014 & Washer Ty 2
29 3500208 ¢ Stopper Spring AR wIULR 1
30 110030 & Screw(M3-05 X 2.6) Exy 1
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VF2400-8, 2403-8, 2500-8, 2503-8 EXCLUSIVE PARTS(2) U 7EFIHEALR(2) 2
EEE————————_—_—_——_— R

Ref.No Parts No. Description m % Amt. Req
1 3201532 Oil Adjusting Screw WHERMRY 1
2 000425 Washer Tyv 1
3 100003 Nut >y bk 1
4 0032518 O-ring(P3) ouyy 1
5 3500448 Oil Sleeve AACIWAY—T 1
6 3201533 Upper Shaft(Left) LEh(E) 1
7 3500444 Connecting Rod, C. Set #HRRY Ow RER) 1
8 3500445 Needle Thread Take-up Eccentric HrBEV Iy 1
9 160003 Screw(M5-0.8 x 5) xRy 4

10 3500446 Connecting Rod g ow R 1
11 120001 Screw(M4-0.7 X 14) Ry 2
12 3500066 Driving Lever #HRig Y e 1
13 120013 Screw(M6-1 X 15) XY 1
14 3500442 Collar No— 1
15 110135 Screw(M5-0.8 X 7) IRy 1
16 310132 [310124] Oil Wick(® 4.2 x 16mm)[D 4.2 X 20mmBaEs 1
17 310099 Oil Wick SHE 1
18 110012 Screw(M4-0.7 X 5) =87 1
19 3500065 Driving Shaft &g Ey 1
20 3500482 Bracket gy A 1
21 000600 Spring Washer ATV Ty oy 1
22 005650 Screw(M5-0.8 x 14) Exy 1
23 3180070 Needle Thread Take-up g K8 1
24 3180075 Top Cover Thread Take-up Bl kgl 1
25 110009 Screw(M4-0.7 x 8) Ry 2
26 2100218 Spacer AR—1 1
27 000555 Washer A 1
28 000600 Spring Washer A7V Tvyvy 1
29 160041 [160003] Screw(M5-0.8 x 8)[M5-0.8 x 5] xRy 1

VF2400-8
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VF2400-8, 2403-8, 2500-8, 2503-8(3)
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VF2400-8, 2403-8, 2500-8, 2503-8 EXCLUSIVE PARTS(3) 4 7 EFILEAHRAEB) I
..

Ref.No Parts No. Description m 4 Amt. Req
1 3500047 Spreader Driving Shaft Bushing(Left) &Y%/l —/S87y & 2 (&) 1
2 3500048 Spreader Driving Shaft Bushing(Right) &\ %L—/@7 v 3 2(F) 1
3 3500050 [2100272] Oil Seal A=) 1
4 3500044 Needle Thread Take-up Bushing(Front)&t4i& )&~ v > 1 (§7) 1
5 3500045 Needle Thread Take-up Bushing(Rear) $t:%i& U7 v & = (&) 1
6 3500081 Spreader Eccentric, C. Set Y T+t ) 1
7 3500082 Spreader Eccentric MUTHEEY 1
8 160003 Screw(M5-0.8 X 5) xRy 2
9 3500084 Spreader Connecting Rod YAy R 1

10 3500086 Spreader Adjusting Lever BYEREIL JN— 1
11 120013 Screw(M6-1 x 15) kxry 1
12 3160138 Driving Shaft JL—JXEh 1
13 0032646 Collar(12 x 20 x 8mm) Hh>— 1
14 009604 Screw(11/64-40 x 5,5) Exy 2

VF2400-8
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VF2400-8, 2500-8 EXCLUSIVE PARTS(4) Y7EFLERERG) 4
D ———

Ref.No Parts No. Description m % Amt. Req
1 3201453 Cloth Plate(Smail) INAIIN— 1
2 3201452 Side Cover R E A — 1
3-1 3201451 Front Cover(32, 40, 48, 56) BIFF A — 1
3-2 3201461 & Front Cover(64) AIFF A/ — ]
4 3201454 Supporting Block w70y Y 1
5 130002 Screw(M3-05 X 6) xRy 2
6 3201457 Guide Spacer HARZAR—H 1
7 3100630 Fabric Edge Guide(Left) ER(E) 1
8 0095367 Fabric Edge Guide Chip ERFv S 1
9 004182 Screw(3/32-56 X 2.5) R 1

10 3100631 Fabric Edge Guide(Right) ERA) 1
11 000538 Washer Tyiy 2

12 110031 Screw(M4-0.7 X 12) lExy 2
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VF2400-8, 2500-8 EXCLUSIVE PARTS(5) Y 7EFILERBSH(B) 5
—
Ref.No Parts No. Description m 4 Amt. Req
1-1 3507000 Presser Foot, C. Set(32) I (18) 1
1-2 3507002 Presser Foot, C. Set(40) T (fH) 1
1-3 3507050 Presser Foot, C. Set(48) I (#E) 1
2 110004 Screw(M3.5-0.6 x 8) xRy 1
3 3107303 Presser Foot Spring(Left) BT /SR () 1
4 3107304 Presser Foot Spring(Right) INBEIIXR(A) 1
5 130016 Screw(M2.5-0.45 x 6) xRy 4
6 3107306 Presser Foot Hinge Pin BTy Iy 1
7 110084 Screw(M3.5-05 X 4.2) IERY 1
8 000327 Lock Nut Ovo+wyk 1
9 260006 Adjusting Screw(1/8-44 x 95) RERY 1
10-1 0093351 Needle Clamp(32) g1k X 1
10-2 0093352 Needle Clamp(40) #1E X 1
10-3 0093353 Needle Clamp(48) #Hik X 1
11 0093365 Top Cover Thread Eyelet Y RE 1
12 001900 Screw(1/8-44 x 2.4) kxy 3
13 0093669 Needle Guard #H=o 1
14 0094480 Looper IV AN 1
15-1 3507050 Presser Foot, C. Set(48) T (%8) 1
15-2 3507052 Presser Foot, C. Set(56) HI () 1
15-3 3507054 Presser Foot, C. Set(64) T (48) 1
16-1 0093356 Needle Clamp(48) #iEX 1
16-2 0093357 Needle Clamp(58) gHiEX 1
16-3 0093358 Needle Clamp(64) g1k X 1
17 001900 Screw(1/8-44 x 24) xRy 4
18 0024084 Thread Tension Spring Cap RFFNEEr v 7(L) 1
19 0030255 Needle Thread Tension Spring RFEFNX 1
20 0090071 Thread Tension Spring Retainer RBFNXEL v I(T) 1
21 000177 Felt )bk 1
22 0031111 Tension Disc HREIAEFM 2
23 290029 Tension Pist RFETE 1
24 0090812 Tension Post Ferrule RABFEREL 1
25 0090856 Tension Disc Eyelet RFEFMARE 1
26 0090807 Thread Lead-in Guide RAFERE 1
27 3508003 Stitch Plate(56M)(Extra) SR (ReE aR) 1
28 3209050 Main Feed Dog(Extra) #xY RER) 1
29 3209085 Differential Feed Dog(Extra) Bk Y (RPEm) 1
30 3107311 Fabric Guide(Long) HHARER) 1
31 110027 Screw(M25-045 X 3.5) Y 1
32 3201455 Fabric Guide Support wH A REYIR 1
33 3400252 Fabric Guide(Left) THA R(E) 1
34 3400253 Fabric Guide(Right) wWHA R(&) 1
35 110036 Screw(M3-0.5 x 6.5) xRy 2
36 3201456 Supplementary Front Cover B A/~ 1
37 0024083 Tension Spring Bushing REBFFv bEYIEX 1
38 110105 @ Screw(M5-0.8 X 12) Ry 2
39 000426 & Washer Ty 2
40-1 3108133 Stitch Plate(48M) #HiR 1
40-2 3108134 Stitch Plate(56M) iR 1
40-3 3108135 Stitch Plate(64M) #HiR 1

VF2400-8
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VF2403-8, 2503-8 EXCLUSIVE PARTS(4)
0 ———————————— R,

U7 ETIERLEM)

6

Ref.No Parts No. Description m A Amt. Req
1-1 0093241 Folder(for Type P) ER(P) 1
1-2 0093242 Folder(for Type Q) EFQ) 1
1-3 0093243 Folder(for Type R) ERR) 1
2 0091736 Folder Clamp TR A 1
3 009932 Screw(11/64-40 x 4) Exy 2
4 005554 Screw(7/32-32 x 6.5) 1= 1
5 0094245 Folder Support EHRRAGE 1
6 0034246 Folder Support Fixing Plate EFRBMEEES 1
7 140019 Screw(M5-0.8 x 14) xRy 2
8 3201000 Front Cover HIBEF 72 /X— 1
9 3201002 Front Cover(Small) AR A=) 1

10 110013 Screw(M4-0.7 x 8) Exy 2
11-1 3201007 Fabric Slide Plate wBeUR 1
11-2 3204047 & Fabric Slide Plate(Extra) B VIRGEER) 1
12 000426 Washer AR o 1
13 110105 Screw(M5-0.8 x 8) Exy 1
14 3201005 Dustproof Cover BHEES /IN— 1
15 110104 Screw(M4-0.7 x 8) Ry 2
16 3201006 Front Cover Spring [Elifz:EraVACY A3 1
17 110012 Screw(M4-0.7 x 5) Exry 2
18 3201001 Looper Thread Take-up Cover HILHIN— 1
19 3201004 Front Cover(Small)(Extra)(Note 1) AIFEF /8= (N (BEER) GET) 1
20 3501081 & Eye Guard, Complete Set FA H— R{EH) 1
21 3500204 & Air Wiper Bracket IFPTANRTSry ~ 1
22 110009 & Screw(M4-0.7 X 8) xRy 2
23 000538 & Washer AR 4 2
24 3500205 & Eye Guard Holder FAH-RE 1
25 170044 & Screw(M4-0.7 X 7) xRy 1
26 300104 & Conical Spring Washer mMRRTy o+ 1
27 000663 & Washer Ty 1
28 000022 & Nut vk 1
29 3501080 & Eye Guard FAH—=R 1
30 110076 & Screw(M3-0.5 X 6) Exy 2
31 000014 & Washer Ty 2
32 3500208 & Stopper Spring AR wIURR 1
33 110030 & Screw(M3-0.5 X 2.6) =8 1

Note 1: The part is for attaching label.

H1 ORI,

7 VT HTT,
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VF2403-8, 2503-8 EXCLUSIVE PARTS(5)
e ———

Ref.No

HTEFINERBEG) [

Parts No. Description m & Amt. Req
1-1 3207150 Presser Foot, C. Set(32) I (58) 1
1-2 3207151 Presser Foot, C. Set(40) I (FH) 1
1-3 3207152 Presser Foot, C. Set(48) I (#H) 1
1-4 3207220 Presser Foot, C. Set(40)(Extra) IR (@) 1
2 001186 Screw(9/64-40 x 7.8) xRy 1
3 0091725 Presser Foot Spring INBTIRR 1
4 005133 Screw(1/8-44 x 4.5) IExY 1
5 000220 Lock Nut AvoFwvk 1
6 003300 Adjusting Screw(1/8-44 x 15) REIRY 1
7 0091696 Presser Foot Hinge Pin HIEYIEEY 1
8 3207160 Tape Guide F—7HAR 1
9 001230 Screw(3/32-56 x 3.8) [In=87) 1
10-1 0093351 Needle Clamp(32) g1k X 1
10-2 0093352 Needle Clamp(40) g1k X 1
10-3 0093353 Needle Clamp(48) ik X 1
11 0093365 Top Cover Thread Eyelet B RE 1
12 001900 Screw(1/8-44 x 2.4) Exy 3
13-1 3208102 Stitch Plate(32M) i 1
13-2 3208103 Stitch Plate(40M) #HR 1
13-3 3208104 Stitch Plate(48M) gtk 1
14 3209064 Main Feed Dog #xY 1
15 3209065 Differential Feed Dog By 1
16 0093669 Needle Guard #HZ 1
17 0094480 Looper =R 1
18 3207156 Presser Foot, C. Set(56) BT (#H) 1
19 0093357 Needle Clamp(56) g1k X 1
20 001900 Screw(1/8-44 x 2.4) Exy 4
21 3208108 Stitch Plate(56M) ik 1
22 0024084 Thread Tension Spring Cap RFFNAREFr v 7(L) 1
23 0030255 Needle Thread Tension Spring RFFNX 1
24 0090071 Thread Tension Spring Retainer FRAF/INRF vV I(T) 1
25 000177 Felt )bk 1
26 0031111 Tension Disc REAFI 2
27 290029 Tension Pist REBEFIE 1
28 0090812 Tension Post Ferrule REAFEREL 1
29 0090856 Tension Disc Eyelet FIAFIMAE 1
30 0090807 Thread Lead-in Guide RAFERE 1
31 0024083 Tension Spring Bushing FREFF v rEYIEX 1
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Ref.No Parts No. Description m A Amt. Req
1 9620750 Knitted Tape Stand, C. Set XUVYRAF—TRAHZV R 1
2 9620751 Tape Pin T—7XE 1
3 9620752 Tape Disc T—7ETIR 1
4 000433 Washer AR 1
5 9620753 Tape Disc Block F=7%siRk70v 1
6 911062 Screw(M4-0.7 X 15) TRy 4
7 910001 Nut PAVA S 4
8 9620756 Tape Stand Bar TRV REE 1
9 001448 Screw(15/64-28 x 5.5) xRy 1

10 9620757 Tape Stand F—TFRIVR 1
11 005148 Wood Screw(¢ 4.5 X 25) RRY 3
12 9620754 Tape Guide Bar T—THA REE 1
13 9620755 Tape Guide F—7HAR 2
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